
←文字上 /上から 70mm

←文字上 /下から 70mm

←文字上 /下から 95mm

←文字上 /上から 75mm

JR
EI

14-144

MINISTRY OF TRANSPORT AND COMMUNICATION
THE KYRGYZ REPUBLIC

THE PREPARATORY SURVEY REPORT
ON

THE PROJECT FOR IMPROVEMENT
OF EQUIPMENT

OF
THE MANAS INTERNATIONAL AIRPORT

IN
THE KYRGYZ REPUBLIC

 

AUGUST 2014

JAPAN INTERNATIONAL COOPERATION AGENCY

NIPPON KOEI CO., LTD.
JAPAN AIRPORT CONSULTANTS, INC.

DAIKEN SEKKEI, INC.

TH
E PREPARATO

RY SURVEY REPO
RT O

N TH
E PRO

JECT FO
R IM

PRO
VEM

ENT O
F EQ

UIPM
ENT O

F TH
E M

ANAS INTERNATIO
NAL AIRPO

RT IN TH
E K

YRG
YZ REPUBLIC

AUG
UST 2014

CR(3)
GE

14-068

REPUBLIC OF THE PHILIPPINES
DEPARTMENT OF PUBLIC WORKS
DEPARTMENT OF DRINKING WATER AND SANITATION
[...]
- Discharge water quality standard: BOD 30mg/L, SS:
100mg/L
- It is difficult to achieve the standard above observed
from examples of existing UASB+FPU STPs in India,
since the solid extraction ratio is not high.
- The quality gets worse when the temperature is low.
(Not suitable in Ranchi)

2

- A primary and final sedimentation tanks becomes
unnecessary but the total dimension of reactors gets
more. It leads to less required area than the CAS.
- With many numbers of reactors for large scale STP,
the total required area is not so smaller than CAS.

4

- Medium required area
- It can be layouted within the area proposed by RMC
(around 6 ha) by replacing sludge drying to dewatering.

3

- Large required area for mainly FPU.
- It can be assessed that this process requires the area
more than 2 times of CAS. 2

- The O&M is more difficult than CAS because of more
automated switches and valves for sequential controller.
- Since sewage cannot be flowed into sedimentation /
discharge process, when a scale becomes large,
operation adjustment between each reactor becomes
complicated.
- Compound liquid of activated sludge can be settled in
the static condition. Therefore, solid-liquid separation is
smooth.
 - Because of the short retention time, the volume of
sludge becomes large.

3

- Operation can be manually adjusted in accordance
with influent conditions
- The O&M is more difficult than UASB+FPU
because of the number of equipments.
- Since there are many examples of CAS in India and
Japan, it can be well operated after effective training.

4

- There are many such installations in India.
-The O&M work is easier than SBR and CAS
because of less number of equipments.
- Since the organic matter is dissolved under long
retention time, there are few amounts of sludge
generation.

5

- Capital cost excluding land cost is more than CAS.
- Because of the shortest retention time, the volume of
sludge becomes large. Therefore, power and chemical
consumptions for sludge treatment is largest among
three processes

3

- Number of equipments are more than UASB+FPU
and it leads to higher construction cost.
- Because of the short retention time, the volume of
sludge becomes large. Therefore, power consumption
for sludge treatment is more than UASB.

4

- Since Aeration  is not carried out in a reaction tank,
there is a little power consumption.
- Since the organic matter is dissolved under long
retention time, there are few amounts of sludge
generation.

4

The odour is medium level. 3 The odour is medium level. 3 The odour is low level. 4

- 20 - 22 - 21

Note: 5 – Excellent, 4 – Good, 3 – Acceptable, but problems exist, 2 – Problematic, and 1 – Extremely difficult or impossible to adopt.

Cost Comparison (STP Zone-II)

                           Process
Items

Sequencing batch reactor (SBR) - DPR Proposal Conventional Activated Sludge (CAS)
Up-flow anaerobic sludge blanket＋final polishing unit

(UASB+FPU)

Schematic diagram

Adaptability for large scale
STP

Treated water quality

Required Area

Experience and ease of
operation and maintenance

Cost (Construction and
O&M)

Outline

The sewage flows into a single reactor.
Aeration, sedimentation, discharge of supernatant water, etc. are
repeated sequentially and periodically.

The sewage flows into an aeration tank through a primary
sedimentation tank.
The oxygen is supplied to the aeration tank and the organic matter is
dissolved by bacteria.
Solid-liquid separation is performed in a final sedimentation tank, and
supernatant water is discharged as treated water after disinfection.

The organic matter is dissolved into carbon dioxide and methane
gas by up-flow in the preceding anaerobic sludge blanket.
The remaining organic matters are dissolved further in the latter
aerobic treatment (final polishing unit).

Environment

Total points for
comparison

Evaluation
1. SBR is the most reasonable among three options when comparing the costs. However, the difference is not significant.
2. SBR is difficult to manage the storm water inflow successively in case adopting combined sewer system. It is not suitable for Ranchi where the number of trained STP technitians is quite few.
3. CAS is reliable since the primary settling, disinfection and discharge can be done in the primary sedimentation ponds in case of storm water inflow.

Flow at target year of 2031
(MLD)

86 86 86

Required area for 2031 (ha) 4.9 5.4 15.9

Unit Land Cost
(Rs million/ha)

50 50 50

(1) Land Cost (Rs million) 247 270 796

(2) Capital Cost
(Rs million)

1,367 1,135 946

Source: JICA Study Team
Note: 1. Technical informatoin was obtained from experiences in Japan and "Manual on Sewerage and Sewage Treatment - Part A: Engineering, Central Public Health and Environmental Engineering Organization (CPHEEO), 2012"
2. Unit capital & O&M costs were obtained from "Life cycle cost comparison of different STP processes" (NCRPB website) and adjusted with price escalation from 2010 for all and "Performance Evaluation of Sewage Treatment Plants
under NRCD" (CPCB, 2013) for unit O&M cost of UASB+FPU
3: Unit land cost was obtained from average unit price for farm lands in Ranchi obtained from RMC

(3) Annual O&M Cost
(Rs million/year)

93 75 62

30 years cost
performance (Rs million)
(1+2+3x30)

4,410 3,650 3,590



         
PREPARATORY SURVEY ON CHAPTER III  PLAN AND DESIGN OF 
RANCHI SEWERAGE PROJECT                         STORMWATER DRAINAGE AND SEWERAGE SYSTEM 

3-31 

 3) Determination of Sludge Treatment Process 

As a result of the process-wise analysis above, the flowchart for sewage and sludge treatment, 

as shown in Figure 3.4.1, was selected. 

  

Source: JICA Study Team 

Figure 3.4.1   Comparison of Proposals between DPR and this Study 

3.4.2  Design of Zone II STP 

(1)    Design Condition of Zone II STP 

1) Location 

The STP is situated in the eastern end of Zone II and faces the Subarnarekha River. To the 

south of the planned construction site lies an electrical substation of the Jharkhand State 

Electricity Board (JSEB). Farmland is located in the north of the substation. 

2) Design Water Flows and Qualities 

The design water flow is based on the daily average flow during a year (qs : m3/d) and the 

peak flow is set at two times of the average flow (Q = 2 qs) in accordance with the CPHEEO 

Manual.  

The influent water qualities in the existing DPR were reviewed based on the results of the 

water quality survey in this project which was conducted during the dry season in February 

2014 (see Table 2.1.2 in this report). 

The effluent water qualities in the general standards mentioned in Subsection 3.4.1 are high 

values which are not suitable for the design conditions. They were reviewed based on the 

general design criteria of CAS in India, which are the values in the “general objective of 

JICA Study 2014Existing DPR
SBR CAS

Sewage Inflow

Coarse Screen

Grit Chamber

Fine Screen

Primary Sedimentation Tank

Aeration Tank

Final Sedimentation Tank

Chlorination Tank

Outflow

Gravity Thickener

Dehydrator

Disposal Site

Sludge

Excess
Sludge

Sewage Inflow

Mechanical Screen

Grit Chamber

Reactor

Chlorination Tank

Outflow

Gravity Thickener

Digester

No mention

Sludge

Lift Pump

Sludge TreatmentSewage Treatment Sludge TreatmentSewage Treatment

Drying Bed



         
PREPARATORY SURVEY ON CHAPTER III  PLAN AND DESIGN OF 
RANCHI SEWERAGE PROJECT                         STORMWATER DRAINAGE AND SEWERAGE SYSTEM 

3-32 

sewage treatment in India” (CPHEEO Manual, 2012, p. 5-82).  

The design conditions are shown in Table 3.4.3 as compared with those in the existing DPR. 

One of the salient items between the proposal of the JICA Study Team and DPR is found on 

the effluent water qualities. The effluent BOD and SS in DPR are so stringent that quality 

control seemed to be very difficult and not appropriate for the public sewerage system. In 

addition, faecal coliform did not meet the requirement of the governmental standards.   

Table 3.4.3 Design Water Flows and Qualities for Zone II STP 

Item 
Proposed Design 

Parameters 
Existing DPR 

(for Reference) 

Influent in 2031 
Average flow (m3/d) 86,000 103,000 
Peak flow  (m3/d) 172,000 206,000 

Influent Water 
Quality 

BOD (mg/L) 200 200 
SS (mg/L) 200 400 

Effluent Water 
Quality 

BOD (mg/L) 20 (CAS) 5 (SBR) 
SS (mg/L) 30 (CAS) 10 (SBR) 
Faecal coliform (MPN/100 mL) 1,000 10,000 

Source: JICA Study Team and Existing DPR 

(2)    Design of Zone II STP 

1) Pre-treatment Facilities  

The coarse screens are installed in order to remove large objects such as plastics which are 

trapped in the sewers. Subsequently, the grits in the sewage are settled in the grit chambers. 

The fine mechanical screens are installed before the lift pumps in order to remove the small 

objects and avoid damages to the pumps. 

The designs of grit chambers and screens are listed in Table 3.4.4. 

Table 3.4.4 Design of Pre-treatment Facilities for Zone II STP 
Item Average Peak 
Design flow 86,000 m3/d (qs) 172,000 m3/d (2 qs) 
(A) Coarse Screen   
Type Manual 
Dimension W1.2 m x 4 nos. 
Clear opening 100 mm 
Operation 2 W + 2 SB 4 W 
(B) Grit Chamber   
Dimension W1.2 m x L15 m x D1.5 m x 4 nos. 
Operation 2 W + 2 SB 4 W 
Surface overflow rate 2,389 m3/d/m2 2,389 m3/d/m2 
Detention period 54.3 s 54.3 s 
(C) Fine Screen   
Type Mechanical 
Dimension W1.2 m x 4 nos. 
Clear opening 20 mm 
Operation 2 W + 2 SB 4 W 
Note: W: Working, SB: Standby 
Source: JICA Study Team 

The detention period should be less than 60 s for the average flow in India (CPHEEO Manual 

2012). The period should be secured with proper flow control and number of units operated 

in balance with the flow. 



         
PREPARATORY SURVEY ON CHAPTER III  PLAN AND DESIGN OF 
RANCHI SEWERAGE PROJECT                         STORMWATER DRAINAGE AND SEWERAGE SYSTEM 

3-33 

2) Lift Pumps 

The pump pits and lift pumps are designed with sewage capacities of 2 qs. Considering much 

garbage in the sewage in Ranchi City, the lift pump station is designed with the vertical 

mixed flow volute pump, which has advantages in terms of less clogging, low operation cost, 

and simple maintenance. 

In order to cover the hourly maximum design flow as peak flow, the pump capacity and 

number of pumps for the lift pump are designed as shown in Table 3.4.5.  

Table 3.4.5 Pump Capacity and Number of Pumps for the Lift Pump for Zone II STP 
Item Average Peak 
Design flow (m3/d) 86,000 (qs) 172,000 (2 qs) 
Design flow (m3/min) 59.72 (qs) 119.44 (2 qs) 
Pump capacity (m3/min) Small pump: 33 

Large pump: 66 
Small pump: 33 
Large pump: 66 

Number of pump in operation Small pump: 0 W + 2 SB 
Large pump: 1 W + 1 SB 

Small pump: 2 W + 0 SB 
Large pump: 1 W + 1 SB 

Total capacity  (m3/min) 66 
>59.72 

132 
>119.44 

Note: W: Working, SB: Standby 
Source: JICA Study Team 

3) Primary Sedimentation Tank 

Primary sedimentation tanks are located after the screens and grit chambers and they reduce 

the organics load on aeration tanks. Since 2 qs flow will be treated in the tanks, the surface 

overflow rate was designed to be small value for average and peak flows within the range of 

Indian design criteria (25 to 35 m3/d/m2 at average flow and 50 to 60 m3/d/m2 at peak flow) 

which leads to large dimensions in order to keep allowance for peak flow. The design of 

primary sedimentation tanks is shown in Table 3.4.6. 

Table 3.4.6 Design of Primary Sedimentation Tanks for Zone II STP 
Item Average Peak 
Dimension Dia. 23 m x D 3.5 m x 2 nos. x 4 units 
Design flow (m3/d) 86,000 172,000 
Surface overflow rate (m3/d/m2 ) 25.9 51.7 
Detention period (h) 3.25 1.62 

Source: JICA Study Team 

4) Aeration Tank (Reactor) 

The organic substances are treated by biological and chemical reactions in aeration tanks 

with activated sludge and blowers. The tanks were designed with large hydraulic retention 

time (HRT) in the range of Indian design criteria (4 to 6 hours) which leads to large 

dimensions in order to have allowance for peak flow. Basically, all the inflow can be treated 

with aeration tanks with allowance and proper flow control except in special cases such as 

massive infiltrating water during wet weather. 

The design of aeration tanks and blowers is shown in Table 3.4.7. 



         
PREPARATORY SURVEY ON CHAPTER III  PLAN AND DESIGN OF 
RANCHI SEWERAGE PROJECT                         STORMWATER DRAINAGE AND SEWERAGE SYSTEM 

3-34 

Table 3.4.7 Design of Aeration Tanks and Blowers for Zone II STP 
Design flow 86,000 m3/d 
Dimensions W9 m x L50 m x D6 m x 2 nos. x 4 units 
HRT 5.9 h 
MLSS 1,700 mg/L 
Air requirement 300 m3/min 
Blowers 160 m3/min x 2 nos. (incl. 1 standby) 

80 m3/min x 2 nos. 
Source: JICA Study Team 

The pipes connecting from the aeration tanks to primary sedimentation tanks are necessary in 

order to realize the flexible handling of settling and withdrawing excess sludge generated in 

the aeration tanks in both primary and final sedimentation tanks depending on the sewage and 

climate conditions. 

5) Final Sedimentation Tank 

Final sedimentation tanks are located after the reactors and are used to separate the 

biologically treated water in reactors from activated sludge and other solids. The design of 

final sedimentation tanks is shown in Table 3.4.8. 

Table 3.4.8 Design of Final Sedimentation Tanks for Zone II STP 
Design flow 86,000 m3/d 
Dimension Dia. 25 m x D3.5 m x 2 nos. x 4 units 
Surface overflow rate 21.9 m3/d/m2  
Detention period 3.84 h 

Source: JICA Study Team 

6) Chlorination Tank 

The faecal coliform in the effluent water from the final sedimentation tanks is disinfected by 

chlorine in the chlorination tanks. The pure chlorine gas in cylinder and chlorine dosing 

pumps are used for the chlorination. The design of chlorination tanks and chlorinators is 

shown in Table 3.4.9. 

Table 3.4.9 Design of Chlorination Tanks and Chlorinators for Zone II STP 
Design flow (m3/d) 86,000 
Dimension W2.0 m x L120 m x D2 m x 4 units 
Detention period (min) 32.1 
Amount of chlorine required 
(kg/d) 

258 

Type of chlorine Pure chlorine gas in cylinder 
Source: JICA Study Team 

7) Sludge Thickener 

The mixed sludge consisting of the sludge from primary sedimentation tanks and final 

sedimentation tanks are thickened in the gravity thickeners. In case the settling of sludge in 

the final sedimentation tanks shows bad condition such as due to high temperature, the excess 

sludge in the aeration tanks could be sent to the primary sedimentation tanks and the mixed 

sludge withdrawn from the tanks would be thickened. The design of sludge thickener is 

shown in Table 3.4.10. 



         
PREPARATORY SURVEY ON CHAPTER III  PLAN AND DESIGN OF 
RANCHI SEWERAGE PROJECT                         STORMWATER DRAINAGE AND SEWERAGE SYSTEM 

3-35 

Table 3.4.10 Design of Sludge Thickener for Zone II STP 
Sludge volume 2,489 m3/d 

From primary sedimentation tank 1,160 m3/d (99.0%) 
From final sedimentation tank 1,329 m3/d (99.4%) 

Type of thickener Gravity 
Dimension Dia. 12 m x D4 m x 4 nos. 
Solids surface loading 43.3 m3/d/m2  
Detention period 17.5 h 

Note: Figures in parenthesis refer to the water content of sludge  
Source: JICA Study Team 

8) Sludge Dehydrator 

The screw press, belt press, and centrifugal type dehydrators were preliminarily compared as 

shown in Appendix B2.6. Considering mainly the availability and experience in India, and 

the sludge cake volume, the centrifugal type is recommended. The design of the sludge 

dehydrator is shown in Table 3.4.11.  

Table 3.4.11 Design of Sludge Dehydrator for Zone II STP 
Thickened sludge volume 782.8 m3/d (98.0%) 
Type of dehydrator Centrifugal 
Capacity and Number 20 m3/h x 3 nos. (+1 standby) 

Note: Figure in parenthesis refer to the water content of sludge  
Source: JICA Study Team 

The aforementioned three types of dehydrators require organic coagulants in order to make 

the solid-liquid separation easy. The chemicals used in India are ferric and aluminum salts 

and lime. The more common is ferric chloride with or without lime according to the 

CPHEEO Manual 2012.  

The dewatered sludge is loaded into the dump trucks by hopper and transported to the sludge 

dumping site as tentatively proposed in the STP in Zones III and IV. 

9) List of Facilities and Major Equipment 

The numbers and dimensions of all the facilities with the specifications of major equipment 

are shown in Appendix B2.7.  

10) Layout and Section of STP 

Based on the designs of the facilities mentioned above, the layout plan of Zone II STP was 

prepared as shown in Figure 3.4.2. (See Drawings B-01 and B-02 for more details.) The 

general cross section of STP was prepared based on the layout as shown in Drawing B-03. 

 



         
PREPARATORY SURVEY ON CHAPTER III  PLAN AND DESIGN OF 
RANCHI SEWERAGE PROJECT                         STORMWATER DRAINAGE AND SEWERAGE SYSTEM 

3-36 

 

Source: JICA Study Team 

Figure 3.4.2   Layout Plan for Zone II STP with CAS (86 MLD) 

11) Plans and Cross Sections of Each Facility 

The plans and cross sections of 1) pre-treatment and lift pump house, 2) primary 

sedimentation tank, 3) reactor, 4) final sedimentation tank, 5) chlorination tank, and 6) outlet 

structure are shown in Drawings B-05 to B-14. 

3.4.3  Design of STP in Zones III and IV 

(1)  Design Condition of STP in Zones III and IV 

1) Location 

The STP site in Zones III and IV was proposed by the JICA Study Team at the old STP site in 

HEC premises in Tonko in the southeastern outskirts of Zone IV.  

2) Design Water Flows and Qualities 

The STP in Zones III and IV was designed with the conditions shown in Table 3.4.12. The 

conditions for setting up the design parameters were the same as for Zone II STP. 

Table 3.4.12 Design Water Flows and Qualities for STP in Zones III and IV 

Item 
Design 

Parameters 
Existing DPR 
(Reference) 

Influent in 2031 
Average flow (m3/d) 50,000 53,000 
Peak flow  (m3/d) 100,000 106,000 

Influent Water 
Quality 

BOD (mg/L) 200 200 
SS (mg/L) 200 400 

Effluent Water 
Quality 

BOD (mg/L) 20 (CAS) 5 (SBR) 
SS (mg/L) 30 (CAS) 10 (SBR) 
Faecal coliform (MPN/100 mL) 1,000 10,000 

Source: JICA Study Team and Existing DPR 
 



         
PREPARATORY SURVEY ON CHAPTER III  PLAN AND DESIGN OF 
RANCHI SEWERAGE PROJECT                         STORMWATER DRAINAGE AND SEWERAGE SYSTEM 

3-37 

(2)  Design of STP in Zones III and IV 

1) Pre-treatment Facilities  

The designs of grit chambers and screens are shown in Table 3.4.13. 

Table 3.4.13 Design of Pre-treatment Facilities for STP in Zones III and IV 
Item Average Peak 
Design flow 50,000 m3/d (qs) 100,000 m3/d (2 qs) 
(A) Coarse Screen   
Type Manual 
Dimension W1.0 m x 4 nos. 
Clear opening 100 mm 
Operation 2 W + 2 SB 4 W 
(B) Grit Chamber   
Dimension W1.0 m x L10 m x D1.5 m x 4 nos. 
Operation 2 W + 2 SB 4 W 
Surface overflow rate 2,500 m3/d/m2 2,500 m3/d/m2 
Detention period 51.8 s 51.8 s 
(C) Fine Screen   
Type Mechanical 
Dimension W1.0 m x 4 nos. 
Clear opening 20 mm 
Operation 2 W + 2 SB 4 W 
Note: W: Working, SB: Standby 
Source: JICA Study Team 

2) Lift Pumps 

The capacity and number of lift pumps are designed as shown in Table 3.4.14. 

Table 3.4.14 Pump Capacity and Number of Pumps for the Lift Pump for STP 

in Zones III and IV 
Item Average Peak 
Design flow (m3/d) 50,000 (qs) 100,000 (2 qs) 
Design flow (m3/min) 34.72 (qs) 69.44 (2 qs) 
Pump capacity (m3/min) Small pump: 15 

Large pump: 33 
Small pump: 15 
Large pump: 33 

Number of pump in operation Small pump: 1 W + 1 SB 
Large pump: 1 W + 1 SB 

Small pump: 1 W + 1 SB 
Large pump: 2 W + 0 SB 

Total capacity  (m3/min) 48 
>34.72 

81 
>69.44 

Note: W: Working, SB: Standby 
Source: JICA Study Team 
 

3) Primary Sedimentation Tank 

The design of primary sedimentation tanks is shown in Table 3.4.15. 

Table 3.4.15 Design of Primary Sedimentation Tanks for STP in 

Zones III and IV 
Item Average Peak 
Dimension Dia. 25 m x D3.5 m x 2 nos. x 2 units 
Design flow (m3/d) 50,000 100,000 
Surface overflow rate (m3/d/m2 ) 25.5 50.9 
Detention period (h) 3.30 1.65 

Source: JICA Study Team 



         
PREPARATORY SURVEY ON CHAPTER III  PLAN AND DESIGN OF 
RANCHI SEWERAGE PROJECT                         STORMWATER DRAINAGE AND SEWERAGE SYSTEM 

3-38 

4) Aeration Tank (Reactor) 

The design of aeration tanks and blowers is shown in Table 3.4.16. 

Table 3.4.16 Design of Aeration Tanks and Blowers for 

STP in Zones III and IV 
Design flow 50,000 m3/d 
Dimension W9 m x L50 m x D5 m x 4 nos. 
HRT 5.9 hours 
MLSS 1,700 mg/L 
Air requirement 200 m3/min 

Blowers 160 m3/min x 1 nos. 
80 m3/min x 2 nos. (incl. 1 standby) 

Source: JICA Study Team 

5) Final Sedimentation Tank 

The design of the final sedimentation tanks is shown in Table 3.4.17. 

Table 3.4.17 Design of Final Sedimentation Tanks for 

STP in Zones III and IV 
Design flow 50,000 m3/d 
Dimensions Dia. 27 m x D3.5 m x 4 nos. 
Surface overflow rate 21.8 m3/d/m2  
Detention period 3.85 h 

Source: JICA Study Team 

6) Chlorination Tank 

The design of chlorination tanks and chlorinators is shown in Table 3.4.18. 

Table 3.4.18 Design of Chlorination Tanks and Chlorinators for STP 

in Zones III and IV 
Design flow (m3/d) 50,000 
Dimension W2.0 m x L140 m x D2 m x 4 units 
Detention period (min) 32.3 
Amount of chlorine required 
(kg/d) 

150 

Type of chlorine Pure chlorine gas in cylinder 
Source: JICA Study Team 

7) Sludge Thickener 

The design of sludge thickener is shown in Table 3.4.19. 

Table 3.4.19 Design of Sludge Thickener for STP in Zones III and IV 
Sludge volume 1,447 m3/d 

From primary sedimentation tank 674 m3/d (99.0%) 
From final sedimentation tank 773 m3/d (99.4%) 

Type of thickener Gravity 
Dimension Dia. 12 m x D4 m x 2 nos. 
Solids surface loading 50.3 m3/d/m2  
Detention period 15 h 

Note: Figures in parenthesis refer to the water content of sludge  
Source: JICA Study Team 



         
PREPARATORY SURVEY ON CHAPTER III  PLAN AND DESIGN OF 
RANCHI SEWERAGE PROJECT                         STORMWATER DRAINAGE AND SEWERAGE SYSTEM 

3-39 

8) Sludge Dehydrator 

The design of sludge dehydrator by centrifugal type is shown in Table 3.4.16.  

Table 3.4.16 Design of Sludge Dehydrator for STP in Zones III and IV 
Thickened sludge volume 455.1 m3/d (98.0%) 
Type of dehydrator Centrifugal 
Capacity and Number 20 m3/h x 2 nos. (+1 standby) 

Note: Figure in parenthesis refer to the water content of sludge  
Source: JICA Study Team 

9) List of Facilities and Major Equipment 

The numbers and dimensions of all the facilities with the specifications of the major 

equipment are shown in Appendix B2.8.  

10) Layout of STP 

Based on the designs of the facilities mentioned above, a preliminary layout for the STP in 

Zones III and IV with CAS was made as shown in Figure 3.4.3. 

 

Source: JICA Study Team 

Figure 3.4.3   Layout for STP in Zones III and IV with CAS (50 MLD) 

3.4.4  Appurtenant Works Necessary for Sewage Treatment Process 

 (1)  Access Road 

The access roads to the STP sites shall be secured before commencing the construction to 

construct the STPs efficiently. 

 1) Access Road to Zone II STP in Lowadiah Basti 

The access road to the proposed STP in Zone II should be constructed from Road 33 (Tata 

Road) because the new road is wide enough and has a capacity to let the massive construction 

materials to be transported through the road. The proposed alignment of the access road is 

shown in Appendix B2.9. 

The road is proposed to have a length of 300 m and width of 6 m according to the typical 

cross section of municipal roads with two lanes provided by RMC, and with concrete 

pavement (semi dense bituminous concrete). For adding road side drains and buffer zones, 8 

m width is proposed, which requires land acquisition of around 0.24 ha for this access road. 



         
PREPARATORY SURVEY ON CHAPTER III  PLAN AND DESIGN OF 